
 
 

City of Brantford 

2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services  

Volume IV - Wastewater Master Plan 

Final  Report 

 

 

July, 2014 

Prepared by: 

In Association With: 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page i  

 

Table of Contents – Volume IV – Wastewater Master Plan 
Page 

1 Introduction and Background....................................................................................... 1 

1.1 Background .................................................................................................................... 1 
1.2 Master Servicing Plan Objectives .................................................................................... 2 
[...]
For analysis of the wastewater system and for use with the City of Brantford’s wastewater hydraulic 

model, the Dry Weather Flow (DWF) was estimated based on water meter data received from the City of 

Brantford for 2013. This meter data was then adjusted based on a comparison of the water production at 

Holmedale Water Treatment Facility for the year 2013 versus treated sanitary flow at the Brantford 

Wastewater Treatment Plant (WWTP). The wastewater generation figure for the same time period at the 

WWTP was calculated to be 90 percent of the water consumption figure, therefore the individual metered 

flows were reduced by 10% to establish the sanitary dry weather flow. 

 

This methodology was confirmed through workshops with City Staff and a final per capita dry weather 

flow was established. 

 

Table 4.1 summarizes the final sanitary DWF design criteria for the City of Brantford based on the above 

analysis. 

 

Table 4.1 – Wastewater Design Criteria 

Type of Development Average Day Flow Peaking Factor 

Residential 270 L/person/day Harmon (min 2.0, max 4.0) 

2.0 Employment 300 L/employee/day 

 

 

2.1.2 Wet Weather Flow  

Wet Weather Flow is comprised of the aforementioned dry weather flow component and rainfall derived 

inflow and infiltration (RDII or I/I). The rainfall can either enter the system as runoff or as groundwater 

infiltration. 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 7  

 

The RDII used for the analysis and within the Wastewater Hydraulic Model was applied based on the 

MOE design criteria of 0.2 L/s/ha. 
 

 Peak wet weather infiltration allowance: 0.2 L/s/ha based on gross catchment area; 

minimum MOE guidelines 

 

Based on the above Criteria, the total Peak Wet Weather flow is then calculated as follows 

 

Peak Wet Weather Flow = (Dry Weather Flow x Peaking Factor) + RDII Allowance 

 

The capacity of the sewage pumping stations and trunk sewers are assessed based on peak wet weather 

flow, which is the combination of peak dry weather flow plus infiltration allowance as identified above. 

 

A high-level comparison of this criteria has been completed, evaluating the suitability of the per capita 

flow and assumptions used for the Brantford Master Servicing Plan as compared to other larger 

municipalities within the Greater Golden Horseshoe. This comparison is shown below in Table 4.2 

 

Table 4.2 – Per Capita Wastewater Flow Comparison Table 

Municipality 
Approximate 

Service 
Population 

Avg Dry Weather Flow 
Criteria (L/cap/day) Peaking Factor Sewer Design Basis 

City of 
Brantford 

94,000 270 – 300 Harmon PWWF = DWF*PF + I/I 

York Region 1,062,000 285-369 Harmon PWWF = DWF*PF + I/I 

Peel Region 1,290,000 303 Harmon PWWF = DWF*PF + I/I 

Halton 
Region 

476,000 275 Harmon PWWF = DWF*PF + I/I 

City of 
Hamilton 

500,600 360 Babbitt PWWF = DWF*PF + I/I 

Durham 
Region 

490,000 364 Harmon PWWF = DWF*PF + I/I 

City of 
London 

355,000 250 Harmon 

PWWF = DWF*PF + I/I 

(factor of 1.1 applies to parcels 

<200 ha) 

Halifax Water 300,000 330 Harmon 
PWWF = 2.5 x (DWF*PF 

+ I/I) 

 

 

2.1.3 Sewage Pumping Station Capacity Assessment 

City of Brantford design standards define the sewage pumping station (SPS) firm capacity as well as the 

maximum SPS inflow limits.  Eight sewage pumping stations of varying sizes lie within the Brantford City 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 8  

Limits, none of which have incoming flow monitoring.  Some stations contain varying degrees of 

Supervisory Control and Data Acquisition (SCADA) systems that monitor station operations. 

   

The level of service standards used for the Brantford Master Servicing Plan require that sewage pumping 

station capacity to be based on full capacity redundancy  (i.e. full 100%) based on maintaining adequate 

emergency level of service.   This approach ensures an elevated level of safety within the pumping 

stations.  For example, within this study a sewage pumping station that houses four pumps rated at 100 

L/s will have a firm capacity for this Master Servicing Plan Analysis of 200 L/s.   

 

2.2 Costing Methodology  

2.2.1 Unit Rates  

Unit cost rates were used as a baseline approach in determining estimated linear project costs.  The 

linear unit rates used for this Master Servicing Plan are based in 2014 dollars and take into consideration 

southern Ontario prices of labour and availability of materials.  The unit rates are the result of preparing 

multiple Master Planning Studies and have undergone independent peer reviews in order to further refine 

and ensure overall accuracy of the cost estimates. Estimates were favorably compared to costs of recent 

capital projects within Brantford, the GTA and southern Ontario to support validation of the unit rates. A 

summary of the linear unit water costs for the Master Servicing Plan is provided in Appendix 4D. 

 

2.2.2 Operation and Maintenance Costs  

Operation and Maintenance Costs (O & M) have been qualitatively considered during the evaluation of 

servicing alternatives.  The development of alternatives has strived to reduce O & M costs wherever 

possible.  For example, the ongoing operation and maintenance costs of a sewage pumping station will 

have a larger financial impact on a servicing strategy, therefore the evaluation has shown a preference of 

a gravity solutions instead of pumping stations, where possible.   

 

2.2.3 Final Project Costs  

The 2014 Master Servicing Plan includes the calculation of capital costs for all proposed projects.  These 

costs were calculated using a combination of methods.  For the majority of the wastewater projects, a 

base construction cost was obtained using either unit rate construction cost based on pipe diameter or 

unique project analysis.  The base construction cost considers several factors unique to each project 

such as approximate depth of installation, creek, railway and highway crossings, tunneling requirements, 

Greenfield versus urban construction and various other construction challenges.  Design, administration, 

contingency and non-recoverable HST costs were added to arrive at a final project cost.  Detailed costing 

sheets were developed to support the financial evaluation for each linear and facility projects. The final 

project costs are shown in the Capital Program within Section 6.2. 

 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 9  

3 Existing Wastewater Collection System  

3.1 Existing Infrastructure  

The City of Brantford employs a stream-based wastewater collection and treatment system that collects 

wastewater from the east and west sides of the Grand River.  The collection system generally drains from 

the north to the south and from west of the Grand River to the East.  In areas where gravity servicing is 

not possible due to topographic constraints, sewage pumping stations pump flows to the gravity network.  

The existing network also includes siphons which convey flow under the Grand River in four locations.  

Wastewater flow is sent to the Brantford Water Pollution Control Plant, located in southeast Brantford 

where flow undergoes preliminary, primary and secondary treatment before the treated effluent is 

discharged to the Grand River.   

 

The wastewater collection system is summarized within this section and is shown in Figure 4.2. 

 



#

#

#

#

#

#

#

#

#

JOHNSON
RD P.S.

ST.
ANDREW'S
P.S.

FIFTH
AVE P.S.

GREENWICH
ST P.S.

SEWAGE
TREATMENT
PLANT

SOMERSET
RD P.S.

LAWREN S.
HARRIS
DR P.S.

WOODLAWN
RD P.S.

EMPEY
ST P.S.

EXISTING WASTEWATER INFRASTRUCTURE
<=250
>250

# Pumping Stations
Municipal Boundary
Rivers
Six Nations of the Grand River Territory

´
  
    

     

  

   
    

       

  

City of Brantford 
2014 Master Servicing Plan (MSP)
 for Water, Sanitary and Stormwater Services 

Figure 4.2 - Existing Wastewater System

June 2014
1:44,000 | UTM83-17n



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 11  

3.1.1 Water Pollution Control Plant 

The Brantford Water Pollution Control Plant (WPCP) is located at 385 Mohawk Street adjacent to the 

Grand River in southeast Brantford.  The plant is operated by the Ontario Clean Water Agency (OCWA).  

 

The WPCP is a Class III conventional activated sludge (CAS) facility with rated capacity of 81,800 m3/day 

and final effluent discharging to the Grand River. 

 

Wastewater flow from the City of Brantford is conveyed to the WPCP via 1,200 mm and 1,350 mm 

diameter trunk sewers on Mohawk Road.  The influent sewers first drain to a raw sewage lift station which 

is equipped with four dry pit submersible pumps, each rated at 675 L/s, and twin forcemains that 

discharge to the preliminary treatment building.  

 

Preliminary treatment is achieved using two mechanically raked bar screens within two screening 

channels plus two vortex grit chambers.  Peak flow rate capacity of the preliminary treatment works is 

116,000 m3/d (116 MLD).   

 

Primary and Secondary treatment is carried out within two process modules.  Process Module 1 has an 

Average Daily Flow capacity of 54,500 m3/d (54.5 MLD).  The treatment works consist of four primary 

clarifiers equipped with raw sludge pumps, two aeration tanks and six secondary clarifiers.  Process 

Module 1 uses four return/waste activated sludge pumps to pump return activated sludge to the aeration 

tanks and waste activated sludge back to the headworks. 

 

Process Module 2 has an Average Daily Flow capacity of 27,300 m3/d (27.3 MLD).  The treatment works 

consist of two primary clarifiers equipped with raw sludge pumps, two aeration tanks and two secondary 

clarifiers.  Process Module 2 uses two return/waste activated sludge pumps to pump return activated 

sludge to the aeration tanks and waste activated sludge to the inlet Pumping Station. 

 

The treatment process includes phosphorous removal, disinfection and dechlorination, prior to discharge 

via a 2,000 m, 1,200 mm diameter outfall to the Grand River. The raw sludge is pumped to an anaerobic 

digester tank and one secondary digester tank. Digested sludge is pumped and stored in 1 of 3 biosolids 

storage tanks (8,000 m3 each) located across from the Brantford WPCP and land applied during the 

timeframe of April to November.  

 

3.1.2 Sanitary Trunk Sewers  

The City of Brantford operates a separated sanitary sewer system generally extending to the northwest 

and northeast from the WPCP located on Mohawk St.  

 

A larger trunk sewer network and catchment area collects most areas northeast of the Grand River.  A 

975 mm – 1200 mm trunk sewer extends along the east side of Brantford, generally Mohawk Street, 

Empey Street, Roy Boulevard and Wayne Gretzky Parkway, a 675 mm – 750 mm sewer extends north 

through the centre of Brantford just west of Wayne Gretzky Parkway and a 900 mm sewer services the 

majority of the downtown core and follows Greenwich Street.   

 

A smaller collection system drains the area southwest of the Grand River towards Colborne Street. The 

trunk sewer network crosses the Grand River via siphons from southwest to northeast at two locations; 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 12  

south of Colborne Street and south of Baldwin Street along the Dike Trail.  In addition, flow from smaller 

catchments crosses the Grand River from northeast to southwest from Grand River Ave to Spalding Drive 

and along the Oak Hill Trail south of Hardy Road. 

 

There are currently no CSOs within the Brantford sanitary collection network. 

 

 

3.1.3 Sewage Pumping Stations  

There are eight sewage pumping stations of varying capacity that are owned by the City of Brantford and 

operated by the Ontario Clean Water Agency (OCWA).  Table 4.3 below summarizes the station pumps 

and theoretical firm capacity based on the City requirement to have full 100% redundancy.  The SPS 

locations are identified in Figure 4.2. 

 

Table 4.3 – Sewage Pumping Station Summary 

Station Pumps 
Pump Capacity 

(L/s) 
Installed Capacity 

(L/s) 

Theoretical Firm 
Capacity 

(100% Redundancy) 
(L/s) 

Empey SPS 

1 268 

1292 646 

2 268 

3 378 

4 378 

Woodlawn 
SPS 

1 50 

150 50 2 50 

3 50 

Somerset 
SPS 

1 108 

432 216 

2 108 

3 108 

4 108 

Greenwich 
SPS 

1 95.2 

381 190 

2 95.2 

3 95.2 

4 95.2 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 13  

Station Pumps 
Pump Capacity 

(L/s) 
Installed Capacity 

(L/s) 

Theoretical Firm 
Capacity 

(100% Redundancy) 
(L/s) 

Fifth Ave 
SPS 

1 50 

150 50 2 50 

3 50 

St Andrews 
SPS 

1 25 

50 25 

2 25 

Northridge 
SPS 

1 53.7 

161 54 2 53.7 

3 53.7 

Johnson 
SPS 

1 53 

159 53 2 53 

3 53 

 

3.2 Hydraulic Wastewater Model  

Analysis of the current and future wastewater collection system capacity was undertaken using a 

hydraulic simulation model. The City of Brantford maintains an all pipe model of its wastewater collection 

system based in InfoWorks CS (Innovyze). The wastewater model was used to analyze existing and 

future capacity and expansion needs in the City of Brantford’s wastewater collection system up to the 

year 2031. 

 

Dry Weather Flow 
 

Dry Weather Flow (DWF) is the portion of sanitary flow that is generated by residential, industrial, 

commercial and institutional water consumption. It may also contain a portion of base infiltration. The 

amount of base infiltration during dry weather flow periods is usually judged to be the minimum night time 

flow or a certain proportion of it.  

 

For the City of Brantford’s wastewater hydraulic model, the DWF was estimated based on water meter 

data received from the City of Brantford for 2013. This meter data was then adjusted based on a 

comparison of the water production at Holmedale Water Treatment Facility for the year 2013 versus 

treated sanitary flow at the Brantford Wastewater Treatment Plant (WWTP). The wastewater generation 

figure for the same time period at the WWTP was calculated to be 90 percent of the water consumption 



  City of Brantford 
2014 Master Servicing Plan (MSP) 

for Water, Sanitary and Stormwater Services 
Volume IV 

 

  July, 2014 

Page 14  

figure, therefore the individual metered flows were reduced by 10% to establish the sanitary dry weather 

flow. 

 

Wet Weather Flow  
 

Wet Weather Flow is comprised of the aforementioned dry weather flow component and rainfall derived 

inflow and infiltration (RDII). The rainfall can either enter the system as runoff or as groundwater 

infiltration. 

 

The RDII in the model was applied based on the MOE design criteria of 0.2L/s/ha. 

 
Model Validation 
 

The scope of work for the master plan did not include flow monitoring for the purposes of calibrating the 

model. However, the model was validated for accuracy using a number of different benchmarks. Average 

daily flow at each pumping station was supplied by the City and the dry weather flow in the model was 

measured against this to ensure that flow was realistic. 

 

Harmon peak factor was calculated using data obtained from the treatment works and then a generic 

diurnal profile was generated which used the peaking factor calculated at the treatment works. This 

diurnal profile was applied across the whole model.  

 

Growth Scenario Modelling 
 
For the analysis of the City of Brantford model, a future growth scenario was developed for the year 2031. 